
 

 

 

 

 

 

 

 

31 Station Rd. N 

Kirkland Lake, ON P2N 3J5 

Tel: 705 567 3955 

Fax: 705 567 7974 

www.ocwa.com 

 

 
January 15, 2021 
 
Clerk-Administrator Jean-Pierre Barbeau and Council 
The Corporation of the Municipality of West Nipissing 
225 Holditch Street, Suite 101 
West Nipissing, ON P2B 1T1 
 
Re:  2020 Annual/Summary Report for the Verner Drinking Water System  
   
Dear Jean-Pierre Barbeau and Council:  
 
Ontario’s Drinking-Water Systems Regulation (O. Reg. 170/03), made under the Safe Drinking Water Act in 2002, 
requires that the owner of a drinking water system prepare an Annual Report and an Annual Summary Report of 
the operation of the system and the quality of its water.   
[...]
2. A comparison of the summary referred to in paragraph 1 to the rated capacity and flow rates approved in 

the system’s approval, drinking water works permit or municipal drinking water licence, or if the system is 
receiving all of its water from another system under an agreement pursuant to subsection 5 (4), to the 
flow rates specified in the written agreement.  

 
In addition, Section 12 (1) – 4 – gives the direction that a copy of the annual summary for the system is given, 
without charge, to every person who requests a copy and be made available for inspection by any member of the 
public during normal business hours.  The reports should be made available at the office of the municipality, or at a 
location that is accessible to the users of the water system. 

 
These reports were prepared by the Ontario Clean Water Agency on behalf of the Municipality of West Nipissing 
and are based on information kept on record by OCWA at the Verner WTP.  The reports cover the period January 
1

st
 to December 31

st
 2020. 

 
Please note that any Provincial Officers Orders or non-compliance issues that you have received directly from the 
MOE should be reviewed.  Where non-compliance with the Order or Issue is evident and it is not included in the 
attached 2020 Annual/Summary Report, then we recommend that this information be added to the report.   
 
After your review and inclusion of any additional information, this report is to be provided to the Council members 
representing the Municipality of West Nipissing before March 31, 2021.  Please ensure this distribution. 
 
Yours truly, 
Ontario Clean Water Agency 
 
 
 
Joshua Gravelle 
Process and Compliance Technician 
 
Copy to: Lori Duquette, Drinking Water Inspector, Ministry of the Environment, Conservation and Parks 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Verner Drinking Water System 

 

2020 ANNUAL/SUMMARY REPORT 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Prepared by the Ontario Clean Water Agency 

on behalf of the Municipality of West Nipissing 

 



 
Verner Drinking Water System – 2020 Annual/Summary Report 

 
Annual/Summary Report  Page 1 of 17 

 

 

Table of Contents 
 

 
INTRODUCTION ...................................................................................................................... 2 

 
Section 11 - ANNUAL REPORT .............................................................................................. 3 

1.0 Introduction .................................................................................................................. 3 

2.0 Description of the Drinking Water System (DWS No. 210000951) ............................... 4 

3.0 List of Water Treatment Chemicals Used Over the Reporting Period ........................... 5 

4.0 Significant Expenses Incurred in the Drinking Water System ....................................... 6 

5.0 Drinking Water System Highlights ................................................................................ 6 

6.0 Details on Notices of Adverse Test Results and Other Problems Reported to & 

Submitted to the Spills Action Center .......................................................................... 7 

7.0 Microbiological Testing Performed During the Reporting Period .................................. 7 

8.0 Operational Testing Performed During the Reporting Period ....................................... 7 

 

Schedule 22 - SUMMARY REPORTS FOR MUNICIPALITIES .............................................. 13 

1.0 Introduction ................................................................................................................ 13 

2.0 Requirements the System Failed to Meet .................................................................. 13 

3.0 Summary of Quantities and Flow Rates ..................................................................... 15 

 
CONCLUSION ........................................................................................................................ 17 

 

 

List of Appendices 
 

 
APPENDIX A – Monthly Summary of Microbiological Test Results 

APPENDIX B – Monthly Summary of Operational Data 

 

 



 
Verner Drinking Water System – 2020 Annual/Summary Report 

 
Annual/Summary Report  Page 2 of 17 

 

INTRODUCTION 
 

Municipalities throughout Ontario have been required to comply with Ontario Regulation 170/03 

made under the Safe Drinking Water Act (SDWA) since June 2003.  The Act was enacted 

following recommendations made by Commissioner O'Conner after the Walkerton Inquiry.  The 

Act's purpose is to protect human health through the control and regulation of drinking water 

systems. O. Reg. 170/03 regulates drinking water testing, use of licensed laboratories, treatment 

requirements and reporting requirements.  

 

Section 11 of Regulation 170/03 requires the owner to produce an Annual Report.  This report 

must include the following: 

 

1. Description of system & chemical(s) used 

2.  Summary of any adverse water quality reports and corrective actions 

3.  Summary of all required testing 

4.  Description of any major expenses incurred to install, repair or replace equipment 

 

This annual report must be completed by February 28th of each year.  

 

Section 22 of the regulation also requires a Summary Report which must be presented & 

accepted by Council by March 31st of each year for the preceding calendar year.  

 

The report must list the requirements of the Act, its regulations, the system’s Drinking Water 

Works Permit (DWWP), Municipal Drinking Water Licence (MDWL), Certificate of Approval (if 

applicable), and any Provincial Officer Order the system failed to meet during the reporting 

period.  The report must also specify the duration of the failure, and for each failure referred to, 

describe the measures that were taken to correct the failure. 

 

The Safe Drinking Water Act (2002) and the drinking water regulations can be viewed at the 

following website: http://www.e-laws.gov.on.ca. 

 

To enable the Owner to assess the rated capacity of their system to meet existing and future 

planned water uses, the following information is also required in the report. 
 

1. A summary of the quantities and flow rates of water supplied during the 

reporting period, including the monthly average and the maximum daily flows, 
 

2. A comparison of the summary to the rated capacity and flow rates approved in the 

systems approval, drinking water works permit or municipal drinking water licence 

or a written agreement if the system is receiving all its water from another system 

under an agreement. 

 

The reports have been prepared by the Ontario Clean Water Agency (OCWA) on behalf of the 

Owner and presented to council as the 2020 Annual/Summary Report. 

 

 

 

http://www.e-laws.gov.on.ca/


 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Verner Drinking Water System 
 
 

Section 11 

2020 ANNUAL REPORT 
 

 



 
Verner Drinking Water System – 2020 Annual/Summary Report 

 
Annual/Summary Report  Page 3 of 17 

 

Section 11 - ANNUAL REPORT 
 
1.0 Introduction 

 

Drinking-Water System Name:   VERNER DRINKING WATER SYSTEM 

Drinking-Water System No.: 210000951 

Drinking-Water System Owner: The Corporation of the Municipality of West Nipissing 

Drinking-Water System Category: Large Municipal, Residential System 

Period being reported: January 1, 2020 to December 31, 2020 

 

 
Does your Drinking Water System serve more than 10,000 people?   No 
 
Is your annual report available to the public at no charge on a web site on the 
Internet?  Yes 
 
Location where Report required under O. Reg. 170/03 Schedule 22 will be 
available for inspection.  
 
Municipality of West Nipissing 
Sturgeon Falls Water Treatment Plant 
11 Nipissing Street 
Sturgeon Falls, Ontario P2B 1J4 

 

 
Drinking Water Systems that receive drinking water from the Verner Drinking Water 
System 
 
The Verner Drinking Water System provides all drinking water to the community of Verner. 

 
The Annual Report was not provided to any other Drinking Water System Owners. 
 
The Ontario Clean Water Agency prepared the 2020 Annual/Summary Report for the Verner 

Drinking Water System and provided a copy to the system owner; the Municipality of West 

Nipissing. The Verner Drinking Water System is a stand-alone system that does not receive 

water from or send water to another system. 

 

Notification to system users that the Annual Report is available for viewing is 
accomplished through: 
 

 A notice is posted on the web at http:www.westnipissingouest.ca/pop/dep-utilities.html, and 

the annual report is available for viewing, at the above website. 

 Discussions during public council meetings.  

 



 
Verner Drinking Water System – 2020 Annual/Summary Report 

 
Annual/Summary Report  Page 4 of 17 

 

 
2.0 Description of the Drinking Water System (DWS No. 210000951) 
 
The Verner Drinking Water System (DWS) is owned by the Corporation of the Municipality of 

West Nipissing and consists of a Class 3 water treatment subsystem and a Class 1 water 

distribution subsystem.  The Ontario Clean Water Agency is designated as the Overall 

Responsible Operator (ORO) for the water treatment plant (WTP).  The Municipality of West 

Nipissing provides the ORO for the Verner Water Distribution System. 

  

The Verner DWS has an approved rated capacity of 1054 m3/day and provided a potable water 

supply to Verner. 

 
Raw Water Supply 
 
The Verner Municipal Water System is a surface water system that draws water from the Veuve 
River. The Veuve River is part of the Lake Nipissing watershed. The intake structure is located 
12 kilometers (km) upstream of Lake Nipissing and 48 km downstream of the source. The Veuve 
River, upstream from the intake, has a catchment area of approximately 92,000 hectares (ha). 
This area is well developed and includes: Highway (Hwy) 17 corridor; Canadian Pacific Railway 
(CPR) railway tracks; housing and cottage development.  The water treatment plant’s intake 
facility consists of an intake structure located 5 meters (m) below the low river level, connected to 
a raw water wet well by a 42.7 m long, 250 millimeter (mm) ductile iron pipe. The intake structure 
is approximately 20 m from the riverbank. In accordance with the Permit To Take Water (PTTW), 
the allowable rate of water taking is 12.25 litres per second (L/s) with a maximum daily volume of 
1059 cubic meters per day (m3/d).   
 
Water Treatment 
 
The Verner WTP was originally commissioned in 1975 and underwent major regulatory upgrades 
in 2005 which included replacement of all chemical feed system equipment and tanks; 
replacement of the plant instrumentation and controls; installation of a Ultra-Violet Irradiation 
(UV) system for primary disinfection; installation of piping and valves to provide treatment-to-
waste functionality; new raw water and treated water magnetic flow meters; and the installation 
of a 125 kilowatt (kW) standby diesel generator. Also, radio telemetry equipment was installed at 
the elevated storage tank to permit treatment plant-elevated tank communication and control.  
The Verner WTP is a conventional treatment facility, with a designed capacity of 1059 m3/d. 
Conventional treatment is comprised of coagulation, flocculation, sedimentation & dual media 
rapid sand filtration, primary disinfection & secondary disinfection.  Furthermore, disinfection is 
achieved through the use of UV (primary disinfection) and chlorine gas (secondary disinfection).  
Chemically assisted filtration is through the use of an “Ecodyne Graver Monoplant” package 
treatment plant. The Ecodyne Graver Monoplant package treatment plant consists of a mixing 
zone; flocculation zone; settling compartment and flock barriers; blowdown valve and rapid flow 
by gravity sand and GAC filters. Chemical treatment includes the addition of polymer, aluminum 
sulphate (Alum), pre and post soda ash, chlorine gas for disinfection and chlorine dioxide for iron 
and manganese removal to control taste and odour.  An occupancy alarm was installed at the 
WTP in 2017 and set to dial out after 64 hours.  Recently plant is undergoing a polyaluminum 
chloride (PACl) trial and using PACl as coagulant.  Also, potassium permanganate trial is now 
successful and currently in use full time to rid the system of chlorine dioxide and the various 
disinfection by products it causes, such as chlorite and chlorate. 
 
 



 
Verner Drinking Water System – 2020 Annual/Summary Report 

 
Annual/Summary Report  Page 5 of 17 

 

Water Storage and Pumping Capabilities 
 
There are four (4) below grade clear wells connected in series having a total area, total capacity 
and useable capacity of 134 square meters (m2), 269 cubic meters (m3) and 234 m3 respectively. 
The high lift pumping station has a firm capacity of 1,090 m3/d with three (3) identical vertical 
turbine high lift pumps each having a capacity of 545 m3/d at a total dynamic head (TDH) of 53.3 
m. 
 
Waste Management 
 
A backwash handling system includes a 4.56 m by 3.05 m deep waste equalization tank which 
collects waste sludge, backwash water, all in-plant drainage and sanitary waste; one (1) 
submersible pump that pumps 272.2 m3/d at a TDH of 7.0 m discharging to the municipal 
sanitary sewage system. 
 
Emergency Power 
 
Standby emergency power is supplied at this plant by a 125 kW standby diesel generator with 
automatic switchover controls installed as part of the 2005 plant upgrades. 
 
Distribution System 
 
The Verner Water Supply System is classified as a Large Municipal Residential Drinking Water 

System which serves a population of approximately 1100 consumers. The Verner Water 

Distribution System consists of approximately 8 km of water main. The system includes an offsite 

water storage facility located on the west side of Dubeau Street (192 m north of the intersection 

of Dubeau Street and Vercheres Avenue). The facility is a steel and concrete elevated storage 

tank, having a total storage capacity of 568 m3 and about 40 m above ground equipped with low 

level alarm and an overflow.  The system has approximately 50 hydrants.  The distribution 

system undergoes routine flushing twice a year, in the spring and in the fall. 

 

3.0 List of Water Treatment Chemicals Used Over the Reporting Period 
 
The following chemicals were used in the treatment process at the Verner Water Treatment 

Plant.  
 

• Aluminum Sulphate (Alum) - Coagulation/Flocculation 

• Polyaluminum Chloride (PACl) – Coagulation/Flocculation 

• Chlorine dioxide is produced on site by combining Chlorine solution and Sodium Chlorite 

– Iron and Manganese Control 

• Potassium Permanganate (KMnO4) – Iron and Manganese Control 

• Chlorine Gas – Secondary Disinfection  

• Magnafloc LT 20 Poly Acrylamide Polymer – Coagulant Aid 

• Sodium Carbonate (Soda Ash) –Alkalinity and pH Adjustment  

• Sodium Chlorite – Iron and Manganese Control 

 

 

 



 
Verner Drinking Water System – 2020 Annual/Summary Report 

 
Annual/Summary Report  Page 6 of 17 

 

4.0 Significant Expenses Incurred in the Drinking Water System  
    

OCWA is committed to maintaining the assets of the drinking water system and maintains a 

program of scheduled inspection and maintenance activities using a computerized Work 

Management System (WMS).  OCWA implemented a new Workplace Management System 

(Maximo) in 2015 which better maintains and optimizes facility assets.  All routine maintenance 

activities conducted at the water treatment plant were accomplished in 2020. 

  
Significant expenses incurred in the drinking water system include:  
 

• New frames, stands and ABS pipes installed with low lift pumps.  All pumps are back in 
service. 

• Programming was completed to lock out low lift pumps on high flows to prevent raw water 
flow exceedances and to prevent exceedances of flows through UV units. 

• Critical spare low lift pump ordered. 
• June 9, 2020, potassium permanganate trial started.  Potassium permanganate trial 

proving to be a success.  It is so effective that chlorine dioxide could likely be eliminated.  
This would eliminate chlorate and chlorite formation in the drinking water.  It would also 
do away with the H&S issues surrounding the generation of chlorine dioxide onsite with 
old equipment. 

• Point of entry (POE) turbidity analyzer issues.  Replacement ordered. 
• Programmable logic controller (PLC) and dialer uninterruptible power supply (UPS) failed 

and was replaced. 
• Intake dive inspection completed. 
• Preparations under way to switch coagulant from alum to PACl.   
• PACl trial started on October 10, 2020. 
• Failed POE turbidity analyzer replaced with new turbidity analyzer. 

 

5.0 Drinking Water System Highlights  
    

 The first Ministry of the Environment, Conservation and Parks (MECP) inspection took place 

on January 21, 2020.  The inspection included a physical assessment of the Verner water 

treatment plant and a document review. The system received a risk rating of 7.10%, with a 

final inspection rating of 92.90%.  There were four non-compliance issues identified during the 

inspection.  See info on page 13.  The second MECP inspection took place on November 18, 

2020.  The system received a risk rating of 0.0% with a final inspection rating of 100%.  There 

were zero non-compliance issues and one best management practice identified. 

 

 SAI Global conducted an off-site external 12 Month Surveillance audit of the Verner Drinking 

Water Systems’ Quality and Environmental Management System (QEMS).  The system and 

processes associated with the QEMS were evaluated on February 18, 2020 to ensure 

implementation of the Operational Plan and procedures and conformance to the Drinking 

Water Quality Management Standard version 2.0.  There were no findings.  Re-accreditation 

was achieved on December 18, 2018. 

 

 Schedule C Amendment approved to allow for Potassium Permanganate trail.  Six month trial 

began June 9, 2020 to help solve the ongoing chlorite issue.  Trial was so successful that the 

chlorine dioxide system is no longer in use.  Director’s Notification submitted December 9, 

2020. 



 
Verner Drinking Water System – 2020 Annual/Summary Report 

 
Annual/Summary Report  Page 7 of 17 

 

 

 Polyaluminum chloride trial started October 10, 2020 to help improve plant performance. 

 

6.0 Details on Notices of Adverse Test Results and Other Problems Reported to & 
Submitted to the Spills Action Center 
 

Based on information kept on record by OCWA, zero (0) adverse water quality incidents (AWQI) 
was reported to the Ministry of the Environment’s Spills Action Centre (MOE SAC) in 2020.  
 

 
7.0 Microbiological Testing Performed During the Reporting Period 
  

Summary of Microbiological Data 

Sample Type 
No. of 

Samples 

Range of  
E. coli 

Results 
(min to max) 

Range of  
Total Coliform 

Results 
(min to max) 

# of HPC 
Samples 

Range of  
HPC Results 

(min to max) 

Raw  (River) 53 0 to 1200 0 to 28000 0 N/A 

Treated 53 0 to 0 0 to 0 53 0 to 12 

Distribution  156 0 to 0 0 to 0 52 0 to 3 
Maximum Allowable Concentration (MAC) for E. coli = 0 Counts/100 mL 

MAC for Total Coliforms = 0 Counts/100 mL 

“<” denotes less than the laboratory’s method detection limit.  

NDOGT = No Data, Overgrown with Target 

NDOGHPC = No Data, Overgrown with HPC  

 

Notes:  One microbiological sample is collected and tested each week from the raw and treated water supply.  A total of 

three microbiological samples are collected and tested each week from the Verner distribution system. 
  

 

Refer to Appendix A for a monthly summary of microbiological test results. 

 

8.0 Operational Testing Performed During the Reporting Period 
  

Continuous Monitoring in the Treatment Process 

Parameter No. of Samples Range of Results 
(min to max) 

Unit of Measure 

Filter #1 and #2 Combined 
Turbidity 